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TEST REPORT 

 
Test information 

Applicant : Tiroflx (Ningbo) Trade CO., LTD 

Address : ROOM 801,NO.10, NORTH BANK FORTUNE CENTER NINGBO 

Product name : FUEL FILTER 6MM-8MM 

Po No. : Not provided 

Item No. : T30680 

Buyer : Not provided 

Export to : Not provided 

Country of Origin : China 

Receiving Date : Jun 24,2024 

Test period : Jun 24,2024~Jun 26,2024 

Test Requested : Tests requested in accordance to client requirement. 

 

TEST ITEMS CONCLUSION 

Total Cadmium(Cd) - Client's limit PASS 

Polycyclic Aromatic Hydrocarbons - Committee on Product Safety (Ausschuss für 

Produktsicherheit, AfPs) Examination and assessment of Polycyclic Aromatic Hydrocarbons 

(PAHs) in the recognition of the GS Mark effective after 01 July 2020  Category 2 

PASS 

 DATA = see results or see next page. 
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TEST RESULT: 

 

1.Total Cadmium(Cd)-Client's limit(Unit:mg/kg) 

Test Method:Acid digestion,Was analyzed by AAS. 
 

Material No. Item/ component description(s) Material Color Remark 

001 
Transparent plastic accessory overall(except inner 

plastic) 
plastic Transparent - 

 

No. Test Item CAS No. MDL Limit 
Result 

001 

1 Cadmium(Cd) 7440-43-9 5 ≤ 100 N.D. 

Conclusion PASS 
 

Note: 

1. N.D. = not detected, less than MDL(Method Detection Limit) 
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2.Polycyclic Aromatic Hydrocarbons-Committee on Product Safety (Ausschuss für 

Produktsicherheit, AfPs) Examination and assessment of Polycyclic Aromatic Hydrocarbons (PAHs) 

in the recognition of the GS Mark effective after 01 July 2020(Unit:mg/kg) 

Test Method:AfPS GS 2019:01 PAK,analysis was performed by gas chromatographic-mass spectrometer (GC-MS). 
 

Material No. Item/ component description(s) Material Color Remark 

001 
Transparent plastic accessory overall(except inner 

plastic) 
plastic Transparent - 

 

No. Test Item CAS No. MDL Limit 
Result 

001 

1 Naphthalene（Nap） 91-20-3 0.2 < 2 N.D. 

2 Phenanthrene（PA） 85-01-8 0.2 - N.D. 

3 Anthracene（Ant） 120-12-7 0.2 - N.D. 

4 Fluoranthene（FL） 206-44-0 0.2 - N.D. 

5 Pyrene（Pyr） 129-00-0 0.2 - N.D. 

6 PA+Ant+FL+Pyr -- - < 10 N.D. 

7 Benzo\[a]anthracene(BaA) 56-55-3 0.2 ≤ 0.5 N.D. 

8 Chrysene(Chr) 218-01-9 0.2 ≤ 0.5 N.D. 

9 Benzo\[b]fluoranthene(BbFA) 205-99-2 0.2 ≤ 0.5 N.D. 

10 Benzo\[j]fluoranthene(BjFA) 205-82-3 0.2 ≤ 0.5 N.D. 

11 Benzo\[k]fluoranthene(BkFA) 207-08-9 0.2 ≤ 0.5 N.D. 

12 Benzo\[a]pyrene(BaP) 50-32-8 0.2 ≤ 0.5 N.D. 

13 Benzo\[e]pyrene(BeP) 192-97-2 0.2 ≤ 0.5 N.D. 

14 Indeno\[1,2,3-cd]pyrene(lcdP) 193-39-5 0.2 ≤ 0.5 N.D. 

15 Dibenzo\[a,h]anthracene(DBahA) 53-70-3 0.2 ≤ 0.5 N.D. 

16 Benzo\[g,h,i]perylene(BPE) 191-24-2 0.2 ≤ 0.5 N.D. 

17 Sum -- - ≤ 10 N.D. 

Conclusion PASS 
 

Note: 

1. N.D. = not detected, less than MDL(Method Detection Limit). 

 

-------------- End of Report ------------- 



 

 

Statement 

 

1.The information as listed on the first page of this test report was all provided by the client except the sample from, date 
received, test period, test results and test conclusion. The client shall be responsible for the representativeness of sample 
and authenticity of materials, for which RTS shall bear no responsibilities. 

 

2.The judgment method of determining the conformity in this test report is according to the measured value without 
considering the risk caused by uncertainty, unless otherwise clearly stipulated in special agreement, standard or 
specification. The client shall assume the risk caused by the judgment method, and RTS shall not bear related 
responsibilities. 
 

3.The test report is effective only with both signature and specialized stamp. Without written approval of RTS, this 
report can't be reproduced in full or in part. 

 

4.This test data is only responsible for the tested sample. The data and results provided by the report without CMA 
accreditation are not to prove to the society, and RTS is not responsible for any economic and legal responsibility for 
the use of the test data, the direct or indirect losses resulting from the use of the test and all legal consequences. 

 

5.The underlined test item in the report is out of the scope of CMA accreditation. The test result only used for client's 
requirement, scientific researching ,teaching or internal quality control. 

 

6.Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically 
required by individual accreditation authorities, the Company will only keep the supporting test data and information 
of the test report for a period of six years. The data and information will be disposed of after the aforementioned 
retention period has elapsed. Under no circumstances shall we provide any data and information which has been 
disposed of after retention period. Under no circumstances shall we be liable for damage of any kind, including (but 
not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect, consequential 
or punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), 
product liability or otherwise, even if we are informed in advance of the possibility of such damages. 
 

7.For other statements, please refer to the footer of the report. 

 

 


